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STUDIES OF THE PROPERTIES OF AMORPHOUS SILICA HAVING
SOME CONNECTION WITH THE VOLCANIC ACTION (Report 31)

ON THE REMOVAL OF IRON OXIDE BY CHLOR GAS

Kinji SHIMADA¥, Takashi KOMAKI**
and Junko KAWASAKT#***

Makizono geyserite is mostly composed of amorphous silica and included with very small
amount of hematite. For removal of iron oxide in the geyserite, powder samples were hea-
ted in electric furnace at 400~900°C and then attacked by ClI, gas. Removal percent of iron
oxide was increased with heating temperature up to 800°C, but over this temperature was

decreased.

The samples treated of Cl, gas at various elevated temperature were conducted on X-ray
powder diffraction test. It was found that the result of X-ray test coincided with amorphous

silica of original sample.
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